
ED 151 220

TITLE

'MOMENT RESUME

SE,.024'031

Basic Activated Sludge. Trainibg Module
.2.115.2;77.

INSTITUTION Kirkwood Community Coll., Cedar Rapids, Iowa.
.SPONS AGENCY department of Labor, Washington, D.C,; Iowa.S,tate

Dept. of Environmental. Quality,.Dps,Maites.
PUB DATE , Sep 77 .
NOTE 93p.; or related doduments,:see'SE'024 025-047;-

C tai s'occasionai'light and' broken type 0
,

EDRS PRICE MF-$0..83 HC-$4.67 Plus Postage.
DESCRIPTORS *Instructional Materials; *Post Secondary Education;

SecondaryEducation;4Teaching Guides; *Units of
Studyi *Water Pollution tCantrol

IDENTIFIERS *Activated Sludge; Operations (Wastewater)* *Was te
Water Treatment

ABSTRACT
/

This doCuient is an instructional module package
[...]
Practically speaking the F/M control
methodology where used successfully
actually use a range for F/M as opposed
to an exact F/M ratio. This alleviates
attempting.to make instantaneous
adjustment fn mixed liquor solids
xoncentration.

3. Control .by'maintenance.of a constant
sludge age.

There are many equations used for
"sludge age" determination. The SPCF
MOP 11 suggests that average sludge
age is the total amount of solids in
the system divided by.the amount of
soli* removed from the system each day.
The must eXercise,great care when using
the 'term sludge age, due to the fact that
so many different equations are used all
to solve for what is- labelled "sludge age".

Control by this methodology requires the
selection of a Value for sludge age.
Then the volume of sludge to be wasted
each day can be determined with only a
few laboratory solids determinations.

A sample problem will illustrate -the
control methodology.

Sludgeage (S.A.) = MLVSS (Va VO/Qw
RSTSS

Where MLVSS in mg /1

VA.= Volume of aeration tank

Vc = Volume of clarifier

Qw = 'Waste sludgd/flow

RSTSS = Return sludge total suspended
solids in mg/1

4, I



'Page 48

Module no: Topic:

Basic Process Control

Instructor Notes:
Instrtiator Outline:

If the'operator assumes a value for
sludge age, the waste sludge.. flow can
be caltulated given the appropriate
volumesoand ,sol i ds concentrations.

Given: MLVSS = 2,000 mg /l

RSTSS =,,8,000 mg/I

Va.= 0.8 million. gallon

Vc = 0.3 million -gallon
"

S.A. = 8 days (operafor selected)

64=-2,000 + 0.3)/8,000 x 5

'Qv/ =,0.055 MGD

The waste sludge flow_for that day will
then be 0.055 MGD..
The selection of the value for sludge
age is certainly critical in this control
methodology. A reasonable starting
value, would usually be in the range of
5 to 9 days. The process would be
controlled using the selected valub.
If suitable .effluent quality results,
lick with it. If not, the'v.alue far

sludge age is adjusted.,

Once again the adjustment of 'return sludge
flow js not addressed all incluNvly.
One would tend to adjust return sludge
flows to-the point of maximum achievable
concentration of sON,irls being withdrawn
from the clarifier. his, woul d then
minimize the'volume of required waste ,

sludge flow for a given, sl udge age.
Finally, the result ofminimzing waste
sludge flows results, in lessening the .

probability of overloading the sludge
di gestors.



--e

Page .49 -

,Modul No:
Topic:

Basic Process Control

Instructor Notds:
Instructor Outline:

,. ....

". - ° ., .2
r ;A`

4 4Y,

°

44.

rS

r
o

Once more, it sofinds easy. There is onetruth in this control methodology andthat is that tiTe wasting procedure wT11. affect the
effectiveness of the

activated sludg0,:plant.

. ., a*
,..
-

).
. .

lo

S.

c'

50

tO

t,

0



Module no:

Approx. -Time:

-4 hours

I it

'_Module Title:

Basic' Activated S1 udje

Page SO

Submodule Title:

7

-Topic:

Operator control. tests

*

Objectives:
.

1. To,perform:

A. Centrifuge test
B. Settleometer test
'C. Sludge blanket determination
D. Turbidity test

Plot trend charts from data obtained from the tests listed above.
low

Instructional Aids:

Instructional Approach:

-100

1. Hands-on training at an activateesludge facility.

References:

1. OCP for ACP

Class -Ass i gnments:

51



At

O

Page 51

Module Ho: Topic:

Operator Control Tests

Instructor kites:

Note: The second day of this
module of instrpction should
intlude "hands -on' training
in running, control tests. It
is appropriate to assign the
student,on the first day to
read the Procedures Manual,
PartII,:Control Tests, so
that he may in fact perform
the tests during the second
day.

'

Instructor Outline:
az.

6

There is more involved in the operation of an
activated- sludge facility than cutting grass\
hosing overflow weirs add greasing pumps. Thatis not to say the above isn't necessary. Thereis more.- Each and every employee at the
activated sludge facility should have some
familiarity with the facility. At the very
least his senses, eyes', ears, and nose, should_be alert - alert to,change.

The. eyes can note if units are operating when
they are supposed to be. Foam, color and
general tank appearance shouldfbe noticed.

The ears should be,alert to change in the soundsof the faciLity. ,Has therd been a noticeable
change in the sound of the centrifugal blowers,the motors powering

the-clarifier scraping
mechanism, etc?

-Finally, is the nose telling the operator of adeed to increase the rate of waste sltidge
pumping, a need to hose down effluent weirsand troughs, a gravity thickener gone septic, etc?

Such sensual observations and the recording ofthem are truly an iptegkal part o3 process
monitoring and control.

There are alsp useful operator control tests.:-which if performed routinely can all improve
process control and Atifiately lead to ,improved
effluent-dischrdrquality,..permit compliance.These control ests are exactly as named - .control tests. -The data thus-accumulated

combined.with the routine
laboratory data (BOD, suspendedsolids; pH, 00,11143,

etcv) should enable theOperator charged with control' decision making
responsibility to.make better decisions, decisions,based on response -to process demands, not "seat'of the pants" control adjustments.

52



-

Page 52
Module No: Topic

Operator Control Tests

Instructor Notes

Y.

The tests should be
demonstrated by the instructor
and then performed by each
student._

Student Handout - Data
and beginning of a trend
chart.

*

-

Instructor Outline:

The'control test series to be learned in this
module of instruction includes:

1. Sludge blanket level-determination

. Settlometer test

3. -4entrifugg test

4. Effluent turbidity test

The apparatus and technique for each test is
thoroughly detailed in "Operational Control
Procedures for the Activated Sludge Phcess,
Part II - Control Tests". The purpose here
in this module ii to learn, the technique and
how to plot the data drily. Test frequency and
data interpretation are addrinsed in subsequentmodules.

The final consideration of this workshop is to
learn and practice data plotting or trend charts.
Data routinely collected but recorded on "matchbook covers'" or ac d and coffee- stained yellowpads is data seldom, if ever, used as a part
of process control decision making. Data pfottedon graim paper with, appropriate notes becom4sdata used in proceSs control decision making and
should result in improved operation.

The "Operational Control Procedures for the .

Actiy'aftd Sludge Procesi, Appendix", (Pages1 - 6) .provides sample data sheets for controltest data and-trend charts. The six pages
shouldle'discussedinclass. The remaining timeshould Be Spent in plotting data furifished toeach student.

Notice the graph paper used. ,It is divkiedctc:
12 segments per inch on the horizontal

scale which .lends itself very well, to "time of day" plotting.10 or 20 s.egments per inch on the vertical scalelends itself nicely. 'Finally 11" x 14" paper size
isisuggested with the 12 by 20 graduations.

53



.

a

Page

.4%

The following materials.are appended from which'studeni .handouts'

may be duplicated, and transparencies produced:

Figure%4 - Conventional Activated Sludge Process Schematic.

Figure 2 - Relative,l4edomtnance off,Microorganisms

Figure 3 - Ideal GrowthCurve

Figure 4 - Detention Time Calculation.Example
.

Figure 5 - Overflow Rate Calculation Example

Figur6

F' gyre 8

a

Oganic Load Calculation Example

cnventional Activated Sludge Process Schematic
.

Tapered Aeration Rrpcess Schematic

igure 9 - Stepjaer Protess Schematic

Figure 10 - Contact Stabilization Process Schematic

O

Student Handout I - 2 gage,0

Student Handout II -.1 page

Student Handput III - 6 pages

Spbdent Handout IV - 11 pages
=

r



' PRELIMINARY

TREATMENT

))RAW

'WASTEWATER

1BAR

'RACK

)

PUMP
STATION°

COMMUNITOR

.4 "GRIT

REMOVAL

:R

:E

:C

:Y

:C

!L

;

PRIMAR

TREATMENT

IF

SECONDARY

WASTE SLUDGE FLOW"

TREATMENT

CLARIFIER SLUDGE FLOW

PRIMARY

CLARIFIER

W

A

S

T

E

L

U

RETURN

SLUDGE
FLOW

4R

:C

:Y AERATION TANK
:C

E

4 44 0.1/0 OM. am*

TO SLUDGE DISPOSAL
(THICKENER, CENTRIFUGE, 0-
DIGESTER,ETC.)

MIXED
LIQUOR

.10 OM

FIG60E''L
CONVENTIONAL ACTIVATED SLUDGE

'PROCESS SCHEMATIC

4,

CHLORINE,'

CONTACT
TANK

SECOgbARY (FINAL)
CLARIFAR

N

A

56



a

1.
66

66
.6

..

R
E
L
A
T
I
V
E
 
N
U
M
B
E
R
S

I
M
P
-
4
S
a
r
c
o
d
i
n
a

H
o
l
o
p
k
y
t
i
c

F
l
a
g
e
l
l
a
t
e
s

H
o
l
c
z
o
i
c
 
F
l
a
g
e
l
l
a
t
e
s

C
I 

t/I

E
l

cf
.

.4
4 

1
C

L
I

2%
.*

(1
)

C
D

 C
t.

r,
.

1

X

c-
f ft

$
X

C
D

,s
e6

.6
66

c

c
f 5

61
64

A
*, 0

6



t

Log

Growth

. , .

IfecTining

Growth ,

",

Endogenous Phase.

40°

elftftsi

J 4/ Carly ntfonal
3

3

Microorgat;isms

z

N
'Extendedldleration

i

Food Remaining UnStabi,lized

1

TIME

Figure 3 58,

i

-
) 1

I
4

)3

$

'
3

..- t ;
,,,.,,



RETURN SLUDGE ,

FLOW = 0.1 80'

AERATION TANK
INFLUENT = 0.3

20'

AERATION TANK

VOLUME = LENGTH X WIDTH X DEPTH = 20 X 80 X 12'
VOLUME = 19,200 CUBICFEET X 7.48 GAL." /CUBIC FEET

VOLUME = 143,616 GALLONS.

FLOW IN =.3 AGO 4.1 MGD = .4 MGD

DETENTION TIME = VOLUME X 24
FLOW IN

DETENTION TIME = 143,616' X24,
40Q,000

.

DETENTION TIME = 8.6 HOURS

1.

FIORE 4

DETENTION TIME r ALCULATION EXAMPLE

AERATION TANK
EFFLUENT'

-

4



60" DIAMETER-.

IN LUENT

sPRIMAFIY

SLUDGE
, ..FLOW); -

:v

1 1

.SURrACE-AREA =.1118. = 3.14 X 402 . = 2,826 SQ.
;4 4-11

OVERFLOW RATE-= .1iFFLUENt -,. = 2,100000 '
SURFACE AREA . ''' ,. 2,826

OVERFLOW RATE = 743 GAL./SQ. F ./DAY It , i ' .
cf,

:
( ) FIGU-15 /

)

OVER) % 1

FLOW RATE CALCULATION EXAMPLE

i , ,.. i

0

1 *



PRIMARY EFFLUENT BOD = 150 MG/L

PRIMARY EFFLUENT FLOW = 0.3 MGD'

AERATION TANK VOLUME = 19,200CUBIC.FEET

AERATION TANK VOLUME = 143,616 GALLONS

MIXED_LIQUOR_SUSPENDED SOLIDS-=-2,000_MG/1

POUNDS-OF BOD/DAY-= 150 X'0.4 X 8.34 = 500 LBS/DAY

7

POUNDS BOD/DAY = 500 = 26 LBS BOD/DAY/1000 CUBIC FEET
VOLUME (1,000 CUBIC FEET) 19.2

. POUNDS MIXED LIQUOR SOLIDS = .143616 X 2.,000 X 8.34

POUNDS MIXED LIQUOR SOLIDS =,2,396 LBS

-POUNDS BOD/DAY,..... = 500..= 0.21F
POUNDS MIXED LIQUOR SOLIDS 27§T

,

FIGURE 6

ORGANIC LOAD:CALCULATION EXAMPLE

4:

61_

*



WASTE CLARIFIER S DGE FLOW

SLUDGE
FLOW

RETURN

SLUDGE
FLOW

AERATION

TANK INFLUENT*

DETENTION TIME= 6 - 8 HRS .

AERATION TANK

J1

SECONDARY CLARIFIER

;

FIGURE 7

. CONVENTIONAL ACTIVATED tLUDG8

PROCESS SCHEMATIC I
4

. CLARI FI ER

OVERFLOW

1

ti



qq-SLUDGE

PLOW

CLARIFIER SLUDGE FLOW

AERATION

TANK INFLUENT

4

P
CONVENTIONAL ACTIVATED- SLUDGE

CLARIFIER

OVERFL
"Y-

CLARIFIER SLUDGE FLOW

IUDS(
-FLOW Note: More aeration devi C'es

at influent end of saeriti on
tank.

'"

IFIER

LOW
AERATION
TANK INFLUENT

4 j
AIR c'



WASTE
Ni.

SLUDGE
FLOW

CLARIFIER SLUDGE FLOW

RETURN
SLUDGE
;FLOW

CLARIFIER

OVERFLOW

AERATION TA

INFLUENT

'i .x

,AERATION TANK

. i

. FIGURE 9,

STEP-AERATIO FEED)

PR SS SCHEMATIC



j.
.1 41

a

PRIMARY

....1.4140....,- 4'1

f,

L

ASTE SLUDGE CLARIFIER "SLUDGE FLOW

FLOW

EFFLUENT

(RAW WASTEWATER)

RETURN SLUDGE FLOW

STABILIZATION

TANK

CONTACT
TANK

,FIGURE. 10

CONTACT STABILIZATION

PROCESS SWEMATIC

65

4

,

CLARIFIER

OVERFLOW'



j

I

I

*Student Handout I

1
12

Absorption

Adsorption

Coagulation

Colloids

ACTIVATED SLUDGE TERMS AND DEFINITIONS.

al

From 'MOP 11

The taking up of one substance into the bodSc o.
)

`another.

The adherence of a gas, liquid, or dissolved

material dn the surface of a solfd.
-

The destabilization and initial.aggrdgation of

colloidal and finally. divided suspended matter-

by the addition of a floC-\forming chemical or

by biological processes.

Finely divided solids that will 'nbt settle but

may be removes'. by coagulation, bi bthemi cal action

or membrane filtration.

Declining Grolth Phase A growth phase in which the 'amount of available
J

14.* -
1 ifood begins to limit cell g`rowtli."4
1

The growth phase which due to allrck of
available food and cannabalism Be Keen cells

5 i , --,

j results in a net cell death.

Small gel at4 nous masses formed n a liquid by
1 ,0

Etivdogenops

f.

Floc (sludge floc)

aggl omeraIi on of ;smaller parti
o

F/M Food to Microbrganism rati Tfiq
3

-calculated ratio of 'the pounds of food (lbs. BOD),

flowing into an aeration tank divided by the

pounds of solids in.the aeration Or* (lbs.

su4 spended
v

solids). Note: Someoperators use66
the volatile suspended solids in this calculation..



13

Student Handout I (cont.

Log Growth Phase
0

\
A growth phase in which cell production is at

..v a maximum - abundance of. food and suitable

r

enOrohment (oxygen, temp. etc.) a.

Mixed Liquor The contents of an aeration tank - the mixture

Return Sludge

resulting from the combination of return sludge

and primary effluent (raw sewage if primary

treatment units are,not a part of the facility.)

That portion of the settled siqdge removed from

the clarifier which is returned toperation

tank.

Sludge Bulki A condition of activated-sludg during which

Stabilized

Waste Sludg

I

the sludge occupies. excessive volumes and will

o net concentrate readily.
N.

That'quality of a waste or sludge when there

for .further change. .

I- .

That sludge which is removed from the secondary .

treatment units, 'It is generally.a O'cii-tion of

%

lot sludge wiithdrawh,from thevciartper,

however, some activated sludge'plants, hay,

0

0

O

67

the ability, to waste mixed liquol-%

0

4.

C



O

.4

Student Handout, II

14

CONVENTIONAL ACTIVATED SLUDGE DESIGN PARAMETERS 1

Aeration Tan1N

Detention Time *(Hrs.)

Oxygen (cu. ft. air/lb. BOD)

Organic Load (i.e. BOD/1060
cu. ft.

Secondary Clarifier

Surface Overflow (Gal.
day)

Detention Tige (Hrs.)

Clarifier Sludge tpw (%)

*Based on deiign flow :

ft.!

New York
(Manual

6i- 8 **

1,50Q

-800

20 - 30

i

**Yiffused air, for mechani cal aerator!

.-1

4

AC

4.

68.

- 12

0

*

Recommended Standards
.For Sewage Works.,

64- 7.5

1,500

1 30- 40

600 e 800

2 -

15 - 75

,



2

O

4

A

(
St uaent Handout III = 1

It

4.

6

A

15

SAKODINA

69
/

N



Student* Handout II - 2

o

\

4

,1

16,

3

a

O

56114+.,



sea..

At.

- e

ti

c-

a

1

a



0

student Handout III - 4

°.0

44

e

E,"

e
.

I-

0"

4

7.;

V;

72 4

t.

STALKED CILIATES

4

- .



0

7

Student Handout III - 5

O

O

I' a

19

r

73

0

STALKED CILIATES

,

Nit



Student Hanalut III - 6

: lb

4.

sob

1,,,,

4

.

1

74

.

20'

ROTIFER

q.

vb



,15

Student Handout IV - 1

DATE 41 i 7I Cr, a

DAY.

TEST
00\-)TIME, (.

. RAW FLOW 4- 1 0

,RETURN FLOW 9c)
WASTE FLOW Cfl

TEST
TIME G 0 o

RAW FLOW 4-I 5

RETURN FLOW, )*S c)

WASTE FLOW 4

TEST
TIME 2 di- 00

RAW FLOW 4

RETURN FLOW 2 I se

WASTE FLOW, 6

TIME SSV'

0 1000

5 90o
820

15. 2/2.
3o 6-4 0
45 _49
60 112.

ATC 8,.,._.: °

RSC, 19.°

-DOB 8.4

SSC

:

INITIAL
TURBIDITY 7.0
FINAL
SURBIDITY

TIME` SSV

0 1000

5 9c:0
10 800

-7 00N7

45. ',44-4,,e;..

90

ATC

RSC **22

DOB L4.5
INIT L
Ttr

FINAL
TURBIDITY

SSC

12.6

9"o

TIME SSV

0 1000

10 eCa
Is 7 79

o SAO

6o 440
90

ATC ,
P4V9:
DOB

SSC

INITIAL
TURBIDITY /6- °
FINAL
TURBIDITY /2"

.]



Strident Handout IV -- 2

22

DATE 4/0.06
DAY

TEST
TIME, 042500

RAW PLOW .4.-65

RETURN FLOW /40
WASTE FLOW 6

a. ETST
TIM /62,20 _

RAW FLOW, 490
RETURN FLOW. 2/0

;01ASTE FLQW 6

TEST
TIME <C400

RAW FLOW Sao
RETURN FLOW, 215
WASTE FLOW

TIME SST S$C

0 1000

$ *930
lo 860
15 800

30 42a

5 20
60.

ATC,

RSC

DOB, '5742-4..,

INITIAL
TURBIDITY 2

FINAL
TURBIDITY 2 I

TIME SSV SSC

0 1000

5 ?op,

10. floo,
15 );e2

30

45 _ 4o,
°60 42o
90

ATC

Rh
DOB 6 :S

INITIAL
TIT ;IDITY: ve7

FINAL
TURBIDITY 7/

TIMErV SSC

O- 1000

5 Soo
10

15' l 00
30 fl 9_
45 140
6o .11.12.

-I?
90

ATC 6?*

Rge 2-3Z
DOB .73

L
TURBIDITY 70 -

'FINAL
TURBIDITY

C

:7 6



Student Handouft TV 3
sr.

.'23

.t

DATE 4/476 y.

DAY

TEST
TIME, 0900

RAW FLOW SOD

RETURN FLOW 2S0

WASTE FLOW g

TEST
''.TIME /6 00

RAW 4go
RETURN FLOW 23o

WASTE FLOW 8

TIMET ImE